
1 
 

  

October 2022 

 

Prepared & Submitted by 

SV ENVIRO LABS &CONSULTANTS 

Enviro House, Block – B, B – 1, IDA, 

Autonagar, Visakhapatnam – 530012 

QCI Accredited No.  

NABET/EIA/2124/ RA 0240 

ENVIRONMENTAL MANAGEMENT PLAN 
(ETHANOL PLANT TO PRODUCE 100 KLPD UNDER EBP 

PROGRAMME)  
Subsequent amendment S.O. 2339 (E) Dated: 16.06.2021)  

M/s. OBEL AGRO INDUSTRIES PRIVATE LIMITED 

Location: Sy. No. 133/1, 2, 3, 4A, 4B, 4C, 4D & 4E  

Tatiparthi Village, Thottambedu Mandal,  

Tirupati District, Andhra Pradesh 



INDEX 

S.No Description Page.No 

1.0 Introduction 2 

2.0 Justification of the Project 3 

3.0 Identification of the Project Proponent 4 

4.0 Need of Proposed Project 4 
[...]
short term and developed by United States Environmental Protection Agency [USEPA] has 

been used for simulations from point sources. Air quality dispersion modelling is done through 

AERMOD to predict the ground level concentration of emissions in 10 KM radius of project 

activity. 

Model Inputs & Results 

The air pollution modelling carried out represents the worst case and normal operating 

scenarios. The pollutants considered for modelling mainly include particulate matter (PM) 

sulphur dioxide and oxides of nitrogen. Meteorological data of 24 hour mean of one period 

considered in the study. Ambient air quality studies done during the baseline study were 

considered are considered as baseline to estimate the impact of the activity on post project air 

quality. The details of the stack and emission rates envisaged from the proposed operation of 25 

TPH boiler are given in table below. 



28 
 

Table 7 – Sources & Emission Characteristics for Dispersion Modelling 

S. No. Particulars Boiler stack (25 TPH) 

1. Type of fuel Coal/Biomass 

2. Height of stack  (m) 60 

3. Dia. of stack (m) 2.4 

4. Temperature (°C) 160 

5. Stack gas velocity (m/s) 15 

6. Flow (m3/s) 67.82 

Model for Prediction: 

Point emission Source:  Air dispersion modeling is done using AERMOD approved by 

USEPA. To predict the GLC (Ground Level Concentration) 10 KM radius from project site is 

considered in the prediction.  

Model Considered: 

During present study modeling for 25 TPH boiler emissions of PM was done using AERMOD 

model approved by MoEF &CC & USEPA for prediction of impacts. AERMOD is a steady 

state Gaussian plume model which is used for assess the predict the ground level concentration 

(GLC’s) of pollutant in the study area due to various sources associated with the activity due 

point, area, volume etc sources. For modelling of pollutants in put parameters include pollutant 

– location, source dimension (point), source emission rate, meteorological data, terrain 

elevations etc. The model predict the GLC’s due to proposed activity by considering the 

emission from sources by taking hourly meteorological data and for selected short term 

averaging period.  

Modeling consideration for the present study: 

In the present study modeling for 25 TPH boiler emissions of PM due point source emission 

was considered. Emission factors were taken from EPA final report on Estimating PM, 

missions from point source (EPA Contract No. 68-D7-0068). For the proposed activity having 

25 TPH boiler emission factors were taken.  The isopleths for PM concentrations are depicted 

as given below. 

 



29 
 

 

Fig. 6 – Isopleths for Maximum Ground Level Concentration (GLC) of PM 



30 
 

 

Fig. 7 – Isopleths for Maximum Ground Level Concentration (GLC) of SO2 

 

 



31 
 

 

Fig. 8 – Isopleths for Maximum Ground Level Concentration (GLC) of NOx 

 



32 
 

Conclusions from the Model Study: 

The maximum incremental concentration of PM10, SO2 and NOx due to the proposed project 

will be 1.52 g/m3, 1.365 µg/m3 and 1.21 µg/m3 at a distance of 810 meters in South East 

direction (150˚) from the project site. 

Air Pollution Control System 

 The boiler furnace will use a maximum of 5416 kg/hour of rice husk & 4166.66 kg/hour 

(when used singly) as fuel for the boiler furnace. 

 The critical SPM levels will be less than 50 mg/Nm3. 

 Sufficient velocity will be maintained in the ducts/conduits in order to ensure that there is 

un-clogged flow. 

 Due consideration has been accorded to the changes in gas properties and behaviour with 

changes in temperature. 

Fugitive Emissions 

Fugitive emission from distilleries includes volatilization of alcohol from process & storage 

tanks, dust from stock piles, spills and material handling and open vessel. 

Mitigation Measures: 

 All the conveyors are covered to prevent the fly-off of fugitive dust 

 All internal roads are concreted to prevent the fugitive dust due to vehicular movement 

 All material transfer points provided with dust extraction system 

 The boiler stack will be provided with ESP and the DG sets will be provided with 

acoustics enclosures and mufflers.  

 The raw material will be stored in silo and transferred through screw conveyor. 

 Covered vehicle will be used for transportation of raw material and product.  

 Designing the plant layout in such a way so as to virtually eliminate need of using heavy 

equipment for material handling in the main plant. 

 The boundary wall of the plant will be as high as 6m so that the emission due to the 

ground activities will be settled within the plant premises. 

 All the DG sets are standby arrangement and being used during power failure only. 

 Adequate green belt will be developed in the plant area. 



33 
 

 Vehicles and machineries will be regularly maintained. Proper upkeep and maintenance 

of vehicles will be done. 

 Regular monitoring of ambient air quality and emissions as per CPCB guidelines and 

compliance reports being submitted to MoEF & CC & SPCB.  

10.2.3 Water Environment 

The effluent generated Ethanol production process will be segregated as process effluent (spent 

wash and spent lees) and effluent from utilities like Boiler, Cooling Tower, vacuum pump, 

washings. The condensates from evaporation will be recycled and reused in Process & Make up 

water streams, green belt development etc.., 

Table 7 – Waste Water Generation & Treatment 

S. No. Description 
Quantity 

(KLD) 
Treatment 

1. PRC Spent lees 105 Will be treated in Condensate Polishing 

unit (RO Stage 1 & 2).  

Permeate will be used for process & 

makeup waters, green belt development, 

sprinkling on coal & ash handling areas. 

RO Reject will be used for Ash 

Quenching or retuned back to MEE. 

2. 
Process Condensate from 

Evaporation & Drier 
320 

3. CT Blow Down 95 

4. Boiler Blowdown 40 

5. WTP Rejects 65 

6. Process Washings 30 

Condensate & Blow down water 

to CPU Plant 
655  

7. Domestic 20 
Treated in the STP and will be reused for 

greenbelt development 

Total 675  

Waste Water Treatment System: 

The Distillery effluent (Spent Wash) is sent to the decanter where the wet grain is separated. 

Further a part of the Thin Slop will be reused in the process and the remaining will go the 

Multiple Effect Evaporator (@ 700 KLD). In the MEE it will be concentrated up to (30 – 35%) 

solids and the concentrated solids are separated. The wet grain from the Decanter and MEE will 

be sent to the DWGS Unit. The MEE & Drier condensate, Spent leese, WTP Rejects, Boiler & 

Cooling tower blowdowns, washings etc.., will be sent to the ‘Condensate Polishing Unit’.  



34 
 

Multiple Effect Evaporation Scheme: 

 The suggested treatment scheme Effect working on the principle of falling film & Forced 

Circulation 

 Simmering Column Vapours are fed to the first effect evaporator shell side and which in 

turn drives second and third effect. Vapours of PRC Column are used in fourth effect to 

drive further evaporation and Vapours from last effect are condensed in Surface 

Condenser. A Shell & tube type Multi- pass Surface condenser is employed for condensing 

the shell side vapours. The product at the desired concentration 30% is obtained at the 

outlet of Forced Circulation Evaporator, 

 Each effect is provided with recirculation cum transfer pump. 

 The condensate from surface condensers is collected in a common condensate pot. The 

condensate is transferred for further treatment / Recycle by using centrifugal pump. 

 Highly efficient operating pumps have been provided for pumping the required fluid. 

 The plant is having high level of automation to get consistent output at required 

concentration. 

 The system operates under vacuum water-ring vacuum pumps are used to maintain a 

desired vacuum. 

 Cooling water from cooling tower is used in the surface condensers for condensing the 

vapours. 

Condensate Polishing Unit 

The input to the CPU is 655 KLD will be will be from MEE & Drier condensate, spent lees, 

WTP Rejects, Boiler & Cooling tower blowdowns, washings etc.., will be treated in a CPU of 

Capacity 700 KLD and the output of the CPU will be 625 KLD. 

The CPU treatment system consists of 

 Cooling of Inlet waste water to less than 45 °C 

 Equalization & pH adjustments 

 Oil & Grease Trap 

 UASB Reactor 

 Degasification 

 Extended Aeration thru fine bubble diffusers 

 Secondary Tube Settler 



35 
 

 Flash mixing & Flocculation 

 Lamella Clarifier 

 Pressure Sand Filter 

 Activated Carbon Filter 

Finally the effluent is sent to RO Stage – 1, permeate – 1 will be reused in the process and 

reject – 1 sent to RO Stage – 2. Permeate – 2 will be reused in the process and the reject – 2 

will be used for Ash Quenching or returned back to MEE for further treatment. 

The CPU is designed on the basis of the following parameters. 

S. No. Parameter Parameter 

1. pH 3.0 – 4.0 

2. Temperature < 65°C 

3. BOD < 2000 mg/l 

4. COD < 3000 mg/l 

5. TDS < 1000 mg/l 

6. Volatile Acids (VA) < 1500 mg/l 

The treated water (RO Plant Permeate) shall have following characteristics. 

S. No. Parameter Parameter 

1. pH 7.0 – 8.0 

2. Temperature Ambient 

3. TDS < 200 mg/l 

Reject Water (RO Reject) shall have following characteristics 

S. No. Parameter Parameter 

1. pH 6.5 – 8.5 

2. Temperature Ambient 

3. TDS < 15000 mg/l 

Domestic Waste water Treatment: 

The domestic waste water generated from the plant is 20.0 KLD will be treated in STP and the 

treated water will be used for green belt development. 



36 
 

The company will adopt “Zero Liquid Discharge” Scheme. The treated water will be 

reused in the process, make up water streams, Green Belt Development, Spraying in fuel 

& ash storage areas etc.., 

10.2.4 Solid & Hazardous Waste Generation & Disposal 

The solid waste generation from the plant is DDGS, CPU Sludge and Flyash. The flyash shall 

be quenched, dried and used as infrastructure base fill material or for brick manufacturing. 

DDGS will be sold as cattle feed and CPU Sludge will be used as manure. 

The hazardous waste generation from the plant is the spent oil from the DG sets, automobiles 

etc., this is stored in leak proof drums in storage yard and disposed to APPCB authorized 

agencies. 

Table 9 - Solid & Hazardous Waste Generation & Disposal 

S. No. 
Type of  

Waste 
Quantity Storage Utilization/Disposal 

Solid Waste 

1. DDGS 48.0 TPD Covered Shed Sold as cattle feed directly 

2. Fly Ash 30.0 TPD Ash Silo Brick Manufacturing Units 

Hazardous Waste 

1. Waste oil 2000 LPA Sealed carboys To the agencies authorized by APPCB 

DDGS Drier (For Grain Section) 

The concentrate from the Decanter and Evaporator are mixed and fed to the DDGS tube bundle 

dryer where it is dried using steam. The dried DDGS (Distillers Dried Grain Soluble) are 

bagged and sold off as animal feed. 

DWGS Dryer with Cooling and Conveying System 

 Wet distiller’s grains shall be fed into the dryer housing at controlled rate through a 

suitable feeding system. The Rotary Tube Bundle is enclosed in an insulated dryer housing 

and its outer flights are fixed. Dry saturated steam is to be supplied to the tube bundle 

through rotary joint at one end & the condensate is discharged through rotary joint 

mounted on another end. 

 During the course of rotation, these flights pick up the material and shower them on to 

the tube bundles. The heat transfer is primarily by conduction. The water vapors are 

exhausted through an Exhaust Blower & passed through a cyclone separator for separating 



37 
 

fines. 

 Dry product partially recycled back to Feed conditioner for feed conditioning through 

Product Screw & Recycle Conveyor. 

 Entire operation of the Dryer is controlled through Control panel. 

10.2.5 Noise Environment 

Various components of industrial operations such as running equipment (exhaust fans, 

compressors, pumps, motors etc..,) cause some amount of noise. The noise also generated form 

from the ancillary activities and movement of vehicles on the roads which shall be controlled 

by proper maintenance and compact technology. The major noise levels will be confined to the 

working zones of the plant activities. Community noise levels are not likely to be effected due 

to the thick green belt developed which is a physical barrier to attenuate the noise levels.   

 Acoustic enclosures provided to all the DG sets 

 Free flow of traffic movement shall be maintained 

 Proper maintenance, oiling and greasing of machines at regular intervals being done to 

reduce generation of noise. 

 Regular monitoring of noise level being carried out. 

 Rotation of workers working in the noise prone areas 

 PPE’s will be provided for the workers 

10.2.6 Odour Management 

The main problem for production of Alcohol is the foul odour generated from various processes 

like fermentation, distillation, spent wash, skins of crop. Closed system is provided for the 

fermentation vessel so as to prevent the escape of hydrocarbons.  Better housekeeping will 

maintain good hygiene condition by regular steaming of all fermentation equipment. Control of 

temperature during fermentation to avoid in-activation/ killing of yeast. Another source of 

odour will be DWGS, which is the by-product of this distillery which is being sold as cattle 

feed 

10.2.7 Soil Environment 

The impact of installation of Ethanol plant on soil will be mainly due to accumulation of solid 

or hazardous waste or discharge of waste water on soil environment. If particulate matter are 

not controlled and prevented from depositing on soil, then it can result in drastic changes in soil 

environment. Soil will be majorly affected if any kind of waste is discharged without treatment 



38 
 

and allowed to decompose on soil 

Mitigation Measures: 

 Green belt will be developed to reduce the soil erosion and thereby increasing the soil 

quality. 

 The industrial waste water will be treated properly and to be utilized in the plant premises 

to avoid the soil contamination 

 Regular measure will be taken to improve the soil fertility  

10.2.8 Green Belt Development 

Development of greenbelt in and around industrial activity is an effective was to check 

pollutants and their dispersion in to surrounding areas. The degree of pollution attenuation by a 

green belt depends on its height and width, foliage surface area, density, dry deposition, 

velocity of pollutants and the average wind speed through the green belt. The main objective of 

green belt around the plant is: 

 Mitigation of impacts due to fugitive emissions  

 Attenuation of noise levels  

 Ecological restoration  

 Improvement in aesthetic environment quality  

 Waste water reuse.  

 Soil erosion prevention 

Criteria for Selection for Green Belt 

 Rapid growth and evergreen type of species. 

 Tolerance to water stress and extreme climatic conditions. 

 Difference in height and growth habits 

 Aesthetic and pleasing appearance 

 Large bio-mass to provide fodder and fuel 

Plant species recommended by CPCB and as suited to the local environment will be used in 

belt and greenery development. The width of green belts and type of plant species to be 

developed in the premise will include the following. 

 More than 33% (@ 6.9 acres) of the total industrial land area  will be provided as green 

belt. An average of about 1100 plants will be maintained per hectare of the greenery area.  



39 
 

 10 m width green belt all along the border of the site  

 10 m width green belt all along the border of tank yard  

 Tree plantation on both sides of interior roads in the premise.  

 Lawn with aesthetic plants in open space of buildings and other places  

Keeping in view of the soil and water quality available in and around the project site and the 

topography of land, following species are considered for green belt development. 